Provider Fact Sheet

Window Prophylaxis

Young children and immunocompromised persons can progress to TB disease quickly after infection and before a TB test (TB skin test or IGRA blood test) is positive.  

“Window prophylaxis” with rifampin (RIF) or isoniazid (INH) is standard of care practice to prevent progression to TB in young children (usually those less than 5 years of age).

Before starting any TB treatment, the child should be evaluated with a careful history and physical exam and two view chest radiograph.  If there are any concerns for TB disease including poor weight gain, constitutional or respiratory symptoms, urgently consult a TB specialist and your local health jurisdiction and do not start TB therapy.

Standard evaluation after close contact to a potentially contagious person with TB:
· TB skin test (TST) OR interferon gamma release assay (IGRA: QuantiFERON or T-SPOT.TB)

· Careful symptom review

· A chest radiograph and physical exam is required for:

· All children < 5 yrs (frontal and lateral)
· People with symptoms of TB disease

· People with a positive TST or IGRA

After TB disease has been ruled out in young children, they should be prescribed “window prophylaxis.”  Note:  An initial TST or IGRA is not required in young children without TB disease who will be receiving window prophylaxis.

The TB skin test / IGRA should be repeated for children with negative tests on the first round or for those not tested before treatment: 

· 8 – 10 weeks after the exposure has ended or  the source case is not contagious.

If the IGRA/TST remains negative, the treatment can usually be stopped. Talk to a TB expert if the child has any TB symptoms or if the exposed is a young infant; young infants and immunocompromised individuals may not make a positive skin test / IGRA.
If the repeat IGRA/TST is now positive, the child should finish the full LTBI course of treatment (4 months of RIF or 9 months of INH). If the child has no symptoms suggesting TB disease, a repeat chest radiograph is not needed.
Rifampin (RIF)
Dose  Children:  15-20 mg/kg up to adult dose of 600 mg po daily.  
Formulation – Capsules 150 and 300 mg.  Capsules can be opened and the powder mixed or layered into soft food or a small amount of liquid.  Some pharmacies can also compound a 25 mg/ml suspension. 
Isoniazid (INH)  

Dose  Children:  10–15 mg/kg/day up to the adult dose of 300 mg  
Formulation 100 and 300 mg scored tablets.  Tablets can be crushed or fragmented and layered into soft foods. Suspension (10mg/ml) – poorly tolerated by many children

For weight based dosing,  see tables 4 & 5 
Vitamin B6 supplementation (6.25 mg for babies, 12.5 mg for toddlers, 25 mg daily for children > 4 yrs) is routinely used only for children taking INH who are exclusively breastfed, have malnutrition or milk- and meat-deficient diet, or living with HIV.
Routine liver function testing at baseline is not needed for most healthy children who are not taking other hepatotoxic medicines. 
MONITORING:  Patients should be given a single month supply of drug and followed monthly to monitor adherence, toxicity and symptoms of active TB.  Early symptoms of hepatotoxicity include anorexia, malaise, abdominal pain and vomiting. Other signs of toxicity include rash, fever, etc.   

Serial liver function testing should be reserved for patients with abnormal baseline values and risks OR signs or symptoms of hepatotoxicity. Patients on INH and phenytoin or carbamazepine should be monitored carefully for drug levels and toxicity.  

RIF interacts with many other medicines.  See Rifamycin Drug Interactions.  Review all medicines the child is taking and advise the parents to remind all other providers that their child is receiving RIF.
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